| HELSINGBORGS VARFS AKTIEBOLAG

TEST CERTIFICATE

One steam driven Windlass of our type A 11 No.79

Engine particulars: Cylinder diam. ..... 305 mm.
StrOke 2 00 @ 9009 00 08 g 360 mm.
Working pressure ... 7 kg/cm2

We hereby certify that the windlass has been built
iy | by us and that all maderial has been tested and is,
. as far as could be seen, free from defects,
: The working parts are made of materials in accor-
dance with the requirements of LLOYD's REGISTER of
1O\ SHIPPING. The completed steam windlass has been
examined under working conditions by me and found

to work to satisfaction.

"
Halsingborg on the 5th July 1956

*bé 351
(Sgd.) GOSTA ANDERSON

on behalf of
HFLSINGBORGS VARFS AKTIEEBOLAG
Halsingborg.
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